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Report Mo.: TIOO2GO0E422 Page | af &

Applicant : MNINGBEO KINGSMAKER INTL CC., LTD.
Address RM.9-1, 9/F, XIN JIN SUI BLDG., 128 JIE FANG NORTH RD., NINGB(, CHINA

Report on the submitted sample(s) said to be:

Sample Mame ;o TOTIEA GAME

Quantity -of Sample . 2sets

Client Specified Age Grading  : NOTSTATED

Labeled Ape Grading : AGES 8 AND UP

Age Group Applied in Testing  : 3+ YEARS

Sample Received Dale o Apr2d, 2014

Sample Tested Date » Apr22, 2014 to Apr 28, 2014

Test Conducted:
As requested by the applicant, for details refer 1o next page(s)

Tested by Heton Fﬂq?

Ay e

Victor Wang
Lab Manager Mo, 1450774798

Approved by

Cenire Testing Intemational (Shenzhen) Co, Lid Shanghai Branch  No. 1996, Mew Jingizo Road, Podong Disiriel, Shanghal, China
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Test Report

Report MNo,: TIMZ2G001422 Pape 2 of 6

Executive Summary:

TEST REQUEST CONCLUSION
ASTM F963-11 Standard Consumer Safety Specification for Toy Safety
Meclﬁn ical and Physical test FASS
Clause 4.2 Flammability of toys PASS

CENTRE TESTENG

Clause 4.3.5 Heavy elements — Migration of certain elements PASS
For chemical test, the tested companents are identified by the applicant.

Frefedmerere For Funther Details, Please Refer To the Following Page(s) **#==sxsesxss
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Report Mo TIDO2GO01422 Page 3 of 6

ASTM F963-11
¥ Mechanical and Phvsical test

As specified in ASTM F963-11 standard consumer safety specification for toy safety,

Clamse Description Assessment

4. Safety Reguirements

4.1 Material Cruality (Visual Examination].... ..o reeesssssessesssssssemessseseesess Pass
Pass

Pass

4.7 Accessible Edges
4.9 Accessible Points.
5. Safety Labeling Requirements

5.2 Age Grading Labeling... ... ettt Pass
516 Promotional Materials. ... e e st e Pazs
7. Producers Markings

7.1 Producers MArkinES. .. ... i s et eeeeeceeees e e e veaen Pass
8. Test Method

ES Mormal Use TESHME.. ..ot srassries s sosb s ssseeremsessrs s ar o 1n sesss Pass
87 BEpBEl TS .o oues i i e e e Pass

gE TOPGUE TEEE it e rmierea s et esseseseeemreees s et n 2 e

8.9 Tension Test...

¥ Clause 4.2 Flammahility of toys

As specified in ASTM F963-11 standard consumer safely specification for toy safety.

Flammakility Test on Solid

R Burning Rate (inch/sec)
L DNI L m

-- DNIT = Did Not Ignite

JIRE TESTING INTERMATIONAL COFPORATICN et gl i ST [
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W Heavy elements test - Migration of certain elements
As specified in ASTM F963-11 standard consumer safety specification for toy safety clavse 4.3.5, acid

extraction methods specificd in clause 8.3 were used and toxic elements content were determined by
ICP-OES.

1. Heavy elements test - Migration of certain elements in surface-coating and similer materials
Tested ltem | Rest(mek) | MDL | Lini
_m @ 8 @ (mpkg) | (meke) |

SolubleAntimony(Sb) | ND__ | ND . ND_| ND | 5 | 60 |
| Soluble Arsenic (As) | ND | ND | ND | ND | 25 | 2
SolubleBarm (Ba) | 10 70 | s» | s | 100 |
| Soluble Cadmium (Cd) | ND | ND | ND | ND 5 75
Soluble Chvomium (©) | ND__ | ND_ | WD | ND | a5 | e
SolubleLead (Pb) | ND | ND | ND | ND | 5 | 9
' Soluble Mercury (Hg) | ND ND | ND | ND 35 | 60 |
| SolubleSelenium (S¢) | ND | ND | ND | ND | 5 | sop |

Heavy elements test - Migration of certain elements in subsirate materials
N/C=Not conducted as per client's request

2, Bpecial soluble Cadmium test on metallic small parts:
N/A = Not Applicable {Before and after use and abuse testing, there was no metallic small parts on the

submitted samples, 2o it is ret applicable to the requirement of this standard)

CEMNTRE JESTING INTERMATIDNAL CORPDRATION U R ¢ Wtel = T
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Tested Component(s):
(1) Green coating

(2) Light red coating
(3} Blue coating

(4) Orange coating

Remark:
= mgkg= milligram per kilogram = ppm
- NIM=Mot Detected (less than MDIL)
= MDL = Method Detection Limit
- Results shown of soluble elements are of adjusted analytical results by sublracting analytical
correction factor,
- Filter paper was used instead of 0.45um membrane filter in lab testing.

Mote:
Only applicable clanses were shown,

MTKE TESTING !NIERMATIONAL CORPORATION
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Report No,: TJD02G001422 Page 6 of 6

Photo of the sample

**+* End of Report ***

The test report is effective only with both signature and specialized stamp. The result(s) shown in this
report refer ‘only to the sample(s) tested. Without written approval of CT1, this report can’t be reproduced
except in full,
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Report No.: TIDO2G001421 Page | of &

Applicant : HNINGBO KINGEMAKER INTL CO,, LTD.
Address RM.9-1, %/F, XIN JIN 5UI BLD(G, 128 JIE FANG NORTH RD., NINGBO, CHINA

Report on the submitted sample(s) said to be:

Sample Name : CARD DECKS

Quartity of Sample : 2sets

Client Specified Age Grading  : NOTSTATED

Labeled Ape Grading : AGES 13 AND UP{TEEN+ADULT)
AGES B AND UP(LIFE SKILLS)

Age Group Applied in Testing  : 3+ YEARS

Sample Received Date o Apr22, 2004

Sample Tested Date D Apr 22,2014 o Apr 2K, 2014

Test Conducted:

As requested by the applicant, for details refer to next page(s)

HeAd .
Tested by - 17"""?,

Apr 28, 2014

i =
R e
Approved by -

Victor Wang
Lab Manager Mo, 1450733404

Cenitre Testing Internationnl {Shenzhen) Co, Lid Shanghai Branch  No. 1996, New Jingiao Road, Pudong District, Shanghai China
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Executive Summary;
TEST REQUEST CONCLUSION
ASTM F263-11 Standard Consumer Safety Specification for Toy Safety
- Mechanical and Physical test PASS
- Clause 4.2 Flammability of toys PASS
- Clause 4.3.5 Heavy elements — Migration of certain elements PASS

BerssERER2Et For Furiher Details, Please Refer To the Following Page[s) *#=++##sesess
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Report No.: TIDO2GO01421

ASTM F963-11
¥ Mechanical and Physical test

As specified in ASTM F%63-11 standard conswmer safety specification for toy safety.

Clause

4.
4.1
4.7
4.9
5.
5.2
5.16
7.
7.1
B.
8.5
8.7
B.8
8.9

Description
Safety Requirements

Material Quality (Visual EXAMIRBIONT. . v s e ssess s ssenersren
ACCESSIBIE EOEES. ... oo st bt st s et s
ACCEERIDIE POIMIS. ..o i vesss e sanes et s assmse s o ranat s e nsereses

Safety Labeling Requirements

Age Grading Labeling, .. ... ... rern sssscm e nsssss st ssssmanssesssnss s ssssanens

Promofional Materials..........coorerimme o css s sssmsssssssrsssserssssssesess s ase e en ees

Produecers Markings

Prodiscers MAFKINES . .. .. e et eessosass ettt e snmsms e ssme e s n s ee e e e en

Test Method

Mormal LISE TESHIME. ..o et iaeisieeemses st sememeseoeme e s ssnres s s e 1 s
T

TOPGUE TEEL. e svemmrnrrssess s sssssres mms s im0 bbb e b ssana s e e n e ee ees

T T T

¥ Clause 4.2 Flammability of tovs

As specified in ASTM F963-11 standard consumer safety specification for toy safety.

. Flammability Tﬁ[ anEuI_ul

_00ASE) 0l

Page 3 of 6

Assessment
Pass
Pass

Pass

Pass
Pass

Fass

Pass

Pass
Pass

- SE = Seff-Extinguished.

=2

MTERNATIONAL CORPOEATION
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W Heavy elements test - Migration of certain elements

As specified in ASTM F263-11 standard comsumer safety specification for toy safery clause 4.3.5, acid
extraction methods specified in clause 8.3 were used and toxic elements content were determined by

ICP-OES.
I Heavy elements Lest - Mu,ratlun of certain elements in surface-coating and similar materials
ITesledIs.ern E' Result (mgkg) ] MDL . Limit
. Molticolor costing(card) mef’-‘fs} (mgkg) |
Soluble Antimony S$b) | ND 5| 60|
Soluble Arsenic (As) | ND R !__,_%;.5._._..5 25|
Scluble Bariym _ {Ba) | . 8| 100 |
Soluble Cadmium (Cd) | N s L
Soluble Chromium (C) | ND__ | 25 | 6
| Soblelesd (v ND s w
| Saluble Mefc“f? (Mg} | ND 25 60
| Soluble Selenium (Se) _| D | 5| s

Heavy elements test - Migration of certain elements in substrate materials
N/C=Not conducted as per client’s request

2, Special soluble Cadmium test on metallic small parts:
N/A = Not Applicable {Before and after use and abuse testing, there was no metallic small parts on the
submitted samples, so it is not applicable to the requirement of this standard)

TRE FESTIMG IMTERMAHONAL CORPORATION et e
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Report No.: TIDO2G001421 Page 5 of 6

Remark:
- mg'kg = milligram per kilogram = ppm
WD = Not Detected (less than MDL)
MDL = Method Detection Limit
Results shown of soluble clements are of adjusted analytical resulis by subtracting analytical
correction factor.
Filter paper was wsed instead of 0.4 3pum membrane filter in lab testing.

MNote:
= Only applicable clauses were shown.

CENTRE FEETING INTERHATION AL CORPORATION
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Report No.: TID02G01421 Page 6 of 6

Photo of the sample

*=+ End of Report ***

The test report is effective only with both signature and specialized stamp. The result(s) shown in this
report refer only to the sample(s) tested. Without written approval of CTI, this report can't be reproduced
except in full.



